5

GLOBAL PETROLEUM
RESEARCH INSTITUTE

TEXAS A&M ENGINEERING EXPERIMENT STATION

Department of Petroleum Engineering
Texas A&M University

Report Title: PILOT TESTING: PRETREATMENT OPTIONS TO ALLOW RE-USE OF FRAC
FLOWBACK AND PRODUCED BRINE FOR GAS SHALE RESOURCE DEVELOPMENT

Type of Report:

Reporting Period Start Date:
Reporting Period End Date
Principal Author(s)

Issued

DOE Award Number

Submitting Organization

Final Report
October 1, 2009
December 31, 2012
David B. Burnett

September, 2014
DOE NETL DE-FE0000847

Texas A&M University
College Station, Texas

New York State Research Development Authority
Albany, NY

Sam Houston State University
Huntsville TX.

Argonne National Laboratory
[...]
34 Prepare briefing documents forStakeholders
35 Develop Early Models for Capital and Operating Costs
4 Task 4 - Planning for Field Demonstration _
41 Prepare site.
411 Find contractor
412 Identify final sites of tests
413 Arrange construction,
414 Prepare needed contracts
415 Establish Matrix of performance
42 Identify Regulatory Issues
43 Technology transfer - Site 1

Task 1: Project Management Plan

The project development plan for the project was straightforward. Table 2 shows the
organization of the project. All work was performed at the pilot plant at Texas A&M by the
GPRI Designs™ team. A report was submitted in September 2009.! The team stayed intact
during the project with only the field sponsors having replacement organizations.

! Project Management Plan: Pilot Testing: Pretreatment Options to Allow Re-Use of Frac Flowback and
Produced Brine for Gas Shale Resource Development, Burnett, D. B., November 2009.

10



o G Q)
Eeusmzmme W GPRI

Table 2 Organization of Work

Texas A&M University -GPRI

HARC —* Program "’.‘d“"w*' Engage.ment +— Argonne National Laboratory
Committee Committee
TAMU - Separation Sciences r Sam Houston State University
Rennassler Polytech Institute Rennassler Polytech Institute

Subcontracters -Technology Providers

Ml SWACO
Los Alamos National Laboratory

Operating Companies

Unbridled Energy
e Talsimon

Task 2: Technology Basics Review

The technology basic review was summarized in a presentation January 12, 2010 in
Morgantown, WV at the NETL Headquarters. Burnett reviewed Texas A&M’s 9 years of work
in developing robust pre-treatment options for the use of membranes in ultra-high salinity brines
such as the Marcellus Shale? . The Texas A&M Desalination program had shown that produced
water and frac flowback brine from shale gas and tight gas well drilling operations could be
treated and reused instead of tapping in to additional fresh water resources. The new DOE NETL
program will demonstrate that low cost, mobile units can be deployed in field operations to
replace the more costly and environmentally questionable practices currently being employed in
field operations. The concept to be demonstrated will be that by removal of certain contaminants,
a process stream can be used to provide “product water” of a specific concentration thereby
recouping treatment costs. The technology thus demonstrated can be utilized for thermal
processes used for desalination or membrane processes, or any other brine treatment
methodology that plan to operate for extended periods in the oil field environment.

Texas A&M had previously worked with LANL on field trials of synthetically modified zeolites
and so this technology was to be included in evaluations of technology suitable for incorporation
in the process train of the mobile laboratory. Additionally Texas A&M had been working with a
Northeast company Clearwater Inc®. to evaluate their technology to reduce carbonate scaling in
working process streams. This technology was transferred to RPI where Kilduff and his workers
developed a comprehensive evaluation program.

2 Kickoff Meeting Presentation Pilot Testing Pre-Treatment Options .... NETL Project Number: DE-
FE0000847

Burnett, D. B. Jan 2010.

3 http://www.clearwaterinc.net/ accessed 03.28.2013 D. B. Burnett

11


http://www.clearwaterinc.net/

o PETROLEUM ;“ GPRI

ENGINEERING

Task 3: Design Pre-Treatment Work Train
. Designing a Robust Field Process System

The laboratory testing program as of December 2010 had identified the processes most
appropriate for the hyper-saline flow back and produced brines encountered in Marcellus
completions. In the first quarter of 2011, the final design was used to construct the process train
in the mobile laboratory. Prior to selection of the laboratory’s components, pilot tests were
conducted to assure the performance standards would be met. Pilot tests also gave the A&M
team experience in monitoring performance of the component and in selecting the most
appropriate analytic test to employ in field operations.

The mobile unit incorporated a data-acquisition system that monitors flow behavior, pressures,
water quality and power loads (kWh or hp) of the various pumping and treatment combinations
of water pretreatment. All systems were designed to operate below 200 psi, thus reducing
construction costs and lowering power costs of the low pressure pumping system. The
“thoughput-gpm” depends upon the separation efficiency of the component which depends upon
the composition of the raw water stream. The higher the salinity, the more energy is needed to
pump brine through the membranes

Mycelx Inc. provided filtration to remove oil and grease. The filters performed successfully in
pilot plant tests and were installed in the mobile laboratory.

Polymer Ventures Inc. has also provided filtration to remove oil and grease. Multiple trials in
pilot plant tests have been encouraging and so the filters are included as one component in the
mobile lab.

ABS Systems Inc. has provided a commercial product as an alternative to the Los Alamos
product. A modified naturally occurring material designed to remove oil and grease from waste
streams, we found the material to be effective and removed over 90% of the BETX in the pilot
plant trials of the process system. It was included in the mobile lab process train.

Los Alamos National Laboratory tested a commercially-available filter media housing containing
modified zeolite (surfactant-modified zeolite or SMZ) porous medium for use in pretreatment of
frac flowback (FF) waters. The SMZ was tested previously in October 2010 in a lab-constructed
configuration, and in April 2012 in the current configuration, both times for treatment of oil and
gas produced water (PW). Previous tests were designed to remove benzene, toluene,
ethylbenzene, and xylenes (BTEX) from PW. The current modular system is designed for field
use and can be used in multiple configurations in parallel or series with standard fittings. This
allows the field operator to add or subtract SMZ filters as needed to accommodate site-specific
conditions, and to swap out used filters easily in a multi-unit system. This test demonstrated the
use of the commercial filter housing with a simple flow modification and packed with SMZ to be
used with FF source in Washington, PA. The goals of this test were: 1) to determine
performance of the SMZ and filter housing with FF waters, and 2) to observe the range of
backpressures encountered over a 2 gpm, 1000 gallon total volume flow test.

« Construction of Mobile Laboratory/Water Treatment Unit

Table 3 shows the preliminary operational plans for field trials. Prior work provided the design
list of components for the mobile unit, their function and the arrangement in the overall process

12



Emomum ;“ GPRI

ENGINEERING

train. By the time the process train was constructed, each component had been tested and vetted
in the GPRI Separation Sciences Pilot Plant.

. Membrane Selection Tests

Koch ceramics were used in the mobile lab. This filter along with Pall hollow fiber membranes
and stainless steel membranes were all tested in the field trial in the 1% Quarter. The key to
success of the filters are their ability to be cleaned by back flushing and washing with chemical
cleansing agents. Dow NF filters were one of the membranes chosen for mobile lab and were
tested successfully in numerous pilot plant tests. Feed brine for these membrane filters must be
free of dissolved solids as they are configured in a spiral wound configuration and are not
amenable to back flushing or chemical cleansing. The trial also tested NF membranes from GE
and from Hydranautics.

Table 3 Preliminary Operation Plans for Field Trials

Preliminary Plans for Multi-functional Pretreatment Unit Prototype Deployment to Marcellus Shale
DBB June 24, 2009
Step 0
Identify Facility/Site Support Items
Covered pad for unit(s) equipped with some sort of spill control for brine spills
Iplace for unit
laboratory trailer
storage shed
Power to site (220v 3phase and transformer to provide 110v. 30 amps multiple pumps)
Compressed air sources (tanks or cmpressor)
Fresh water sources (municipal, well water, or trucked in.)
Telephone link (data monitoring, land line or cellular conncetions)
storage tanks polyethylene
fresh water
frac flowback
product water
hypersaline waste
solid waste storage
Step 1
Identify Raw water screens/bag filters etc
Wire mesh or 25 micron (nominal) cartridge?
biofilm control? {ozonation, ultraviolet, chemical?
Step 2
Identify Oil removal technologies
Polymer Ventures
Mycelyx
LANL
other?
Step 3
Identify Microfiltration solids removal
Bromley's fluidized bed system?
hollow fiber
ceramic
Zeewead
Backwash and cleaning system
Step 4
Identify water softening system
nanofilters, cartridge wound (how many types?)
Step 5
Identify RO systems
new Dow low pressure filters?
others?
Step &
Identify sensors, data monitoring etc.
Oil in water
pressure/flow
conductivity
calcium hardness
turbidity
other?
Step 7
List spares, and supplies
standard list (Carl's toolbox, everything but the kitchen sink!)
Step 8

Details of deployment, work crews, base locations etc, transport etc, local business contacts, host office names contact info etc.

13



TEXASAGM ‘
Mt HAROLD VANCE DEPARTMUNT OF
PE'I'ROlEgM i ‘ GPRI

The process system was designed to provide an outlet flow capacity of 2 gm under normal
operating conditions. Because membranes require high crossflow velocity, separate flow loops
were required. The set of schematics below in Figure 1 show the layout of the inside of the
trailer.

Figure 1 Design Layouts of Mobile Unit

Floor Plan Layout for Mobile Trailer and Water Process Train Components
Tanker (2010)
Vistar Traor S—
. * Brine Treatment -various
! !‘l - + 0Oil Removal - Adsorbants
5 ,.' . . - T e * Suspended Solids Removal - Microfiltration
Tedxy Suinn * Multivalent lon Removal - NF and UF

* Membrane Cleaning System

~ - ﬂ-mnﬁ—l =

Walk way
Ry Membrane Test Bed Mot
2 =
Layout of components in mobile unit. Components of the process train.
Flow Diagram on Mobile Unit Process Train Schematic
Process Identity Description Analytica
[Froreriment] [ Micofimegon ] [Manofmroson Comgonent sty
{’ Y Trailer D e s
¢ — 5 CUwaned D Wresowe " -l
= gz o =
\ Pretreated water - Toary, A
@ : o Wvato coe S T
n ® Microfitrasin Perm. ! sonticurh Sr—
2 et B
© Hanalitration Perm Coabarrty
o - s
T ——
Flow Diagram of the process train - Analytical scheme for the components.
recirculation

The team at A&M contracted for the basic mobile laboratory based on designs developed during
pilot plant testing. Figure 2 shows the mobile unit on its delivery day.

Once the basic mobile unit had been delivered the GPRI team rigged it out to our specifications.
All flow systems were constructed of 316 L high pressure Swagelock pipe and fittings. Two exits
were designed for safety and all “wet” operations were constructed over a stainless and fiberglass
platform to catch any spills. The “pump shack” was an insulated box designed so that the
pumping system was outside the trailer —delivering fluids through a manifold to the flow train.

14



TEXAS A&M

THE HAROLD VANCE DEFARTMENT OF

Figure 2 Mobile Unit Exterior and Interior

Top. The mobile unit was designed to be
light weight and short enough to avoid
needing commercial drivers. It has a
retractableawning and outside LED
lighting for night operations.

Left. The interior of the unit has ample
bench space for instrumentation and data
keeping. Overhead lockers have “safe lock”
handles to prevent contents from falling
out.

After the plans were in place for construction, contracts were let to build and rig out the
laboratory. We decided to spend extra funds to rig the laboratory and save money by outfitting
the lab ourselves. The figure below shows the bare lab being equipped with the flow line portion
of the process train. The opposite side of the interior was reserved for analytical equipment,
computers, and data books.

Figure 3 Mobile Unit Rig Out

The left side of the trailer was equipped with a Another feature of the “wet side” of the laboratory

Uni-Strut brace set to allow placement of various is the composite grate below the flow equipment.

modules along the side. All fluids leaked from equipment makeup or
changeover is collected in a tank below the trailer

15



SAE EEIOLELM, ® o

The second photo in Figure 3 shows the exterior and the interior of the laboratory from when it
was delivered to the installation of membrane equipment.

. Analytical

A comprehensive analytical test program was established in cooperation with Texas A&M
TEEX Water and Wastewater Training group. Keith McLeroy (instructor at the MI SWACO
Analytical Training Workshop) is working 25% of the time for the Desalination Project. By
utilizing on site, real time monitoring of process train performance we increase the efficiency of
the brine treatment and increase lifetimes of the components.

Task 4 Planning Field Trials
. Partnering with Industry Sponsors

The initial plan for the project called for collaboration with three sponsors, Norse Energy,
Talisman Resources, and Chesapeake Oil and Gas. When the project began, Talisman had been
sold to Statoil, Norse Energy became our New York Sponsor and Chesapeake had redirected its
efforts to other gas plays. Because one of our funding sources was NYSERDA, it was important
to perform a trial in New York and efforts were focused on getting approvals from both the state
and DOE NETL. Since the state of New York had banned drilling in the Marcellus, an alternate
plan was approved to run field trials on produced water from the Herkimer (Silurian age)
formation that had similar characteristics to Marcellus brine.

Concomitantly with this effort, Range Resources approved a field trial and began work to get
approval from the state of Pennsylvania to allow testing in Washington Co. BG-Exco Resources
partnership also offered a site in Worthington Co. PA. that already had a state testing permit for
water treatment.

« Acquiring Permits and Approvals

The A&M team spent significant administrative efforts to obtain all approvals necessary to
perform the field trials. As described previously, all delays were overcome and the trials
scheduled. Pennsylvania permitting requirements had changed in the time between approval of
the Marcellus program and 4 months were spent waiting on new approval.

. Field Operations Plans

Field operations plans were prepared for each field trial. Each ops plan included necessary
NEPA forms.

The Field Operations Plan for the field site in Chenango County, NY was provided to Norse
Energy. The Texas A&M mobile laboratory, equipped with different types of pre-treatment
technologies would be sited near a producing gas well from the Herkimer formation (Silurian
Age). Brine analysis by A&M showed the similarity between this produced brine and the
composition of brine produced from the Marcellus Shale formation underlying the Herkimer.

A similar Field Ops plan was created for the field trial in Washington Co. PA. The test was
conducted during the 3" quarter of the year 2012. As in the New York trial, the specific goal of
the field trial was to develop and utilize a mobile unit to demonstrate the effectiveness of

16



TEXAS A&M o — ‘
PETROLEUM \, GPRI

different membrane technology suitable for use with high salinity flow back brines and produced
water from the Marcellus Shale.

The last Field Operations Plan described our planned activities at a field site in Worthington
County, PA provided by EXCO Resources. The Texas A&M mobile laboratory, equipped with
different types of pre-treatment technologies is sited near a producing gas wells operated by
EXCO Resources. The same configuration as used in Field Trial 1 (New York) will be utilized
again.

Description of Project: Phase 2 Field Demonstrations

Phase 2 of the project consisted of four tasks, Task 5 Mobilize Equipment to Test Site, Task 6
Operations: Performance, Monitoring, Task 7 — Analyze Performance, Task 8 — Technology